

## **Strategies in the treatment of diffuse pontine gliomas: the therapeutic role of hyperfractionated radiotherapy and chemotherapy**

Mark T. Jennings, Michael L. Freeman and Michael J. Murray

*Departments of Neurology and Radiation Oncology, Vanderbilt School of Medicine, Nashville TN, USA*

*Key words:* brainstem gliomas, hyperfractionated radiotherapy, chemoradiotherapy, peripheral stem cell harvesting, radiosensitizers

### **Abstract**

This article will review the current treatment of pediatric patients with diffuse pontine gliomas (DPG) and discuss three potential avenues of therapeutic research including (i) radiotherapy (RT) in combination with radiation sensitizers, (ii) dose-intensive, induction chemotherapy with hematopoietic support followed in sequence with RT applied as a 'consolidation' therapy, and (iii) the interleaved application of phase-specific chemotherapeutic agents and hyperfractionated external beam radiotherapy (HFEBRT) referred to as 'chemoradiotherapy'.

### **Natural history**

#### *The problem*

The central problems of neuro-oncology originate with the aggressiveness of central nervous system (CNS) neoplasms, their localization within a critical organ which is relatively inaccessible to pharmacologic agents, and the dose-limiting neurotoxicity of available therapy. The patient with a malignant glioma presents with a tumor volume of 30–60 grams. This represents a mass of  $3\text{--}6 \times 10^{10}$  cells, of which the neurosurgeon may be able to resect 20–90%. Therefore, a 'best-case' postoperative scenario is a residual tumor burden of  $10^9$  cells. Megavoltage RT may achieve as much as an additional two-log cytoreduction. Conventionally dosed chemotherapy may contribute a further one-log cell kill. Thus, the patient who completes multimodality therapy may be left with a repository of  $10^6$  malignant cells that are now presumptively radio- and chemo-resistant [1]. The child afflicted with a DPG poses a greater challenge than other glioma pa-

tients as surgical debulking is unrealistic and there is not an alternative method of cytoreduction which is likely to increase the radiotherapeutic response.

#### *Prognostic variables and histopathologic diagnosis*

Tumors arising within the brainstem account for approximately 8–10% of the CNS neoplasms of childhood, but are not a single, homogeneous entity. Favorable prognostic features include (a) protracted symptoms, (b) origin within the optic tectum, mesencephalon, or at the cervicomedullary junction, (c) lesions which are cystic, focal and/or dorsally exophytic, (d) onset in adulthood, and (e) neurofibromatosis type I. In contrast, the adverse signs are diffuse pontine infiltration, a high mitotic index, cranioneuropathies and a brief symptomatic prodrome [2–11]. The relative incidence of malignant gliomas (anaplastic astrocytoma, glioblastoma multiforme) observed among children with DPG has been 37 to 100% (mean of 57%) at the time of diagnosis [2–7, 12, 13]. In the Childrens Cancer Group

(CCG) trial # 9882 for brainstem gliomas (BSG), pathologic diagnoses included low-grade astrocytoma (36–38%), anaplastic astrocytoma (46–56%), glioblastoma (6%), ganglioglioma (8%) and non-diagnostic tissue (3–8%) [14, 15].

### Indications for surgical intervention

Notwithstanding the histopathologic heterogeneity, the duration of survival among patients with DPG has not been improved by attempted resection [4, 10, 16–19]. Moreover, histologically low-grade lesions behave in a biologically ‘malignant’ fashion. Hence, the requirement for a pathologic diagnosis of a DPG has become difficult to justify in light of the morbidity, risk of sampling error and the potential for post-operative complications which might delay a more definitive treatment. A *de facto* consensus has emerged within the CCG and Pediatric Oncology Group (POG), that a biopsy is not warranted in cases of DPG with a ‘classical’ presentation and a diagnostic MRI appearance, as the therapeutic approach employed by current multicenter protocols has not been altered by a specific pathologic diagnosis [15, 19, 20]. Accepted indications for biopsy and/or attempted resection include (a) a focal, enhancing lesion within the midbrain, medulla, cervicomedullary junction or cerebellar peduncle, an exophytic mass within the fourth ventricle, or a cystic mass with a mural nodule, and (b) cases wherein the diagnosis is questionable [6, 15, 19].

### Radiotherapy

Historically, ‘standard therapy’ for the DPG constituted a radiotherapeutic prescription of 45–55 Gray (Gy, 100 rad = 1.0 Gy), delivered in single daily fractions of 180–200 cGy. Most affected children experienced a dose-dependent response with improvement in clinical symptoms. Unfortunately, the median time to progression (TTP) has been only 5 to 7 months with an expected duration of survival of 9 to 13 months [3–5, 12, 16, 21, 22]. In an attempt to improve on these dismal results, HFEBRT has been proposed [23]. Hyperfractionated radiotherapy involves the twice daily administration of smaller fractions, such as 1 Gy separated by 6–8 hours. Pilot and collaborative group studies in the treatment of pediatric patients with BSG have successively used doses of 64.8, 66, 70.2, 72 and 78 Gy. Response rates, which included patients with stable disease (SD; 0–25% decrease in tumor area), have been reported to be in the range of 62–77% (Table 1). However, these HFEBRT trials have not significantly altered the TTP or provided durable responses [7, 14, 24–27] (Table 1). Hyperfractionated schedules have also not produced a sustained advantage for adult patients with supratentorial malignant gliomas [reviewed by 28].

### Justification for further investigation of altered fractionation schedules

Although HFEBRT has been disappointing to date,

Table 1. Results with hyperfractionated radiotherapy among pediatric patients with brainstem gliomas

Dose	Early response rates (%)					TTP	PFS rates (%)			Overall survival (%)			Author
	CR	PR	MR	SD	PD		1 y	20 mo	2 y	1 y	2 y	3 y	
64.8 Gy	7	13	60	13	7	7 mo			48			[24]	
66 Gy	0	15		59	21	6.5 mo			48			[25]	
72 Gy						44 wks			median survival	64 wks		[7]	
72 Gy	6	35		6	3	8 mo	32					[10]	
70.2 Gy	2	6		77	15	6 mo			40	23		[26]	
66–78 Gy									63	32		[27]	
72 Gy	0	16	47	27	11	5.5 mo			38	14	8	[14]	

Response rates, time to progression, progression-free and overall survival at 1, 2, 3 years following hyperfractionated radiotherapy of children with brainstem gliomas. Abbreviations include: complete response (CR), partial response (PR), minor response (MR), stable disease (SD), progressive disease (PD), time to progression (TTP), year (y), months (mos), weeks (wks) and Gray (Gy).

it is likely to remain under investigation for the following reasons: (i) The intention of HFEBRT is to exploit the different  $\alpha/\beta$  dose relationships exhibited between non-proliferating normal tissues and malignant tumors. Dose response curves describing the kinetics of cell killing following exposure to ionizing radiation can be characterized using two parameters; one that is proportional to the dose ( $\alpha$ ), and a second which is proportional to the square of the dose ( $\beta$ ) [29]. Repair of radiation damage that occurs during fractionated radiotherapy results in a decrease in the  $\beta$  component. Therefore, a lower  $\alpha/\beta$  ratio implies a greater sparing effect with fractionation. For purposes of comparison, the  $\alpha/\beta$  ratio for the spinal cord is 1.5–2 Gy while that of many tumors is > 10–25 Gy. Thus, increasing the dose fractionation allows for greater repair of the sublethal radiation damage that is sustained by neurons and endothelia within the CNS, in comparison to that of rapidly dividing tumor cells. Theoretically, delivery of the same dose by hyperfractionation affords a comparable control rate while ameliorating the late morbidity of the therapy. Conversely, one can increase the dosage prescription to the tumor from 54 to 72 Gy without risking additional toxicity. (ii) Redistribution of proliferating cells into more vulnerable cell cycle phases may also enhance tumor cytotoxicity without increasing toxicity to the uninvolved brain and its supporting tissues. (iii) Smaller dose fractions may allow hypoxic cells within the core of the neoplasm to reoxygenate [23, 30–32]. Both radiation therapy and chemotherapy are enhanced by good tissue perfusion and oxygenation. Capillary blood flow in white matter is approximately 20% that of gray matter. As the brainstem is extensively myelinated, this may account for the poor results of therapy for BSG. (iv) Expectations regarding potential response and survival rates among BSG patients in preliminary studies and CCG-9882 may have been unrealistic. Radiotherapy by any method offers little more than palliative care to a patient with the extensive, unresectable disease typical of a DPG. The resultant failure therefore may be regarded as a statistically anticipated event, given that RT may effect only a 1–2 log cell kill. The predictability of failure in this setting does not prove lack of efficacy. (v) ‘... *The radio-*

*graphic response rate suggests that this therapy might be useful if coupled with other forms of treatment*’ [14]. The tumor’s response to fractionated RT may be modified by cytotoxic chemotherapy in terms of its repair of sublethal damage, reoxygenation, repopulation and reassortment into different phases of the cell cycle [reviewed by 33]. For example, application of multi-fractionated RT in an alternating administration schema with chemotherapy (e.g., cyclophosphamide) appeared more effective than the additive response seen with single daily fractionation and chemotherapy [34].

Other fractionation schemes, such as hypofractionation, have not received as much attention for DPG. The rationale for hypofractionation is to prevent tumor repopulation during treatment through the use of higher dosages over fewer fractions. The experience to date for the role of hypofractionation in the treatment of adult malignant gliomas has not been encouraging [reviewed by 35]. The recent interest in ‘accelerated fractionation’ (2 Gy fractions to 60 Gy over 26 days) has been associated with a relative increase in the incidence of the somnolence syndrome and chronic steroid dependence [36]. The literature emphasizes the occurrence of radionecrosis at fractionation schedules greater than 2.5 Gy, total doses exceeding 70 Gy, neurad equivalent therapy (NEURET) doses of 1,450–1,800 cGy and with increasing treatment volume [37–41]. Therefore application of hypofractionation for DPG would probably require 3-dimensional planning or conformal radiotherapy, techniques which themselves are under investigation in some centers.

## Chemotherapy

### *Previous clinical trials*

There is little evidence of single-agent chemotherapeutic drugs which are effective against primary or recurrent BSG, as demonstrated by objective neuroradiographic responses (Tables 2 and 3, respectively). Adjuvant nitrosourea-based chemotherapy, i.e. following RT, has not significantly improved survival among children with BSG [45, 72, 73]. In contrast, pre-irradiation chemotherapy (‘neo-adju-

Table 2. Chemotherapy of newly diagnosed pediatric patients with brainstem gliomas

Agent(s)	Responses (%)	Duration of response/TTP	Author
HD-MTX	50%	6–12 months	[42]
HD-MTX	80%	7–41+ months	[43]
CCNU, 5-Fu, HU, MISO		Median PFS 32 weeks/median survival 44 weeks	[44]
CCNU, vincristine & prednisone		8 months	[45]
COPP	0%	3–5 months	[46]
'8 in 1'	33% PR		[47]
Carboplatin	1 PR with cervicomedullary glioma	36+ months	[48]
ACNU, interferon- $\beta$	91%–27% CR, 64% PR	median survival 15.7 months	[49]
procarbazine, ifosfamide, etoposide, methotrexate, cisplatin & cytosine arabinoside	20% CR, 20% PR, 40% MR, 20% SD	5–23 mo/11–16 mo	[50]
cisplatin, cyclophosphamide	9% PR, 72% SD (to chemotherapy only)	median survival 9 months progression free-survival at 2 yrs 28%	[20] [51]
cyclophosphamide, vincristine, cisplatin & etoposide carboplatin, vincristine	33% PR, 33% SD	2-yr survival 42%	[52]

Responses and their duration among newly-diagnosed children with brainstem gliomas treated with neoadjuvant and adjuvant chemotherapy. Abbreviations include: time to progression (TTP), progression free survival (PFS), high dose methotrexate (HD-MTX), 5-fluorouracil (5-Fu), hydroxyurea (HU), misonidazole (MISO), cyclophosphamide, vincristine, procarbazine and prednisone (COPP).

vant') has demonstrated both feasibility as well as responses [20, 50]. A European regimen combined procarbazine (cycle I: 100 mg/m<sup>2</sup> for 10 days), continuing with cycle II comprised of ifosfamide (3 gm/m<sup>2</sup> for days 1–3), etoposide (150 mg/m<sup>2</sup> on days 4–6), then followed 8 days later by cycle III utilizing methotrexate (5 gm/m<sup>2</sup> weekly  $\times$  2), until cycle IV with cisplatin (40 mg/m<sup>2</sup> on days 1–3) and cytosine arabinoside (400 mg/m<sup>2</sup> on days 1–3) during the third consecutive week. Cycles II–IV were repeated after a 3 week interval and patients were then treated with HFEBRT (63.8 Gy). Responses are shown in Table 2. Three of five children were alive and without evidence of tumor progression for a mean of 11.8 months (range 4–23 months). The two deaths at 11 and 16 months were due to progressive disease (PD) [50].

The POG-8833 study of pre-irradiation chemotherapy and HFEBRT for BSG treated 32 evaluable, newly-diagnosed patients with four induction cycles of cisplatin (100 mg/m<sup>2</sup>/course) and cyclophosphamide (3,000 mg/m<sup>2</sup>/course) followed by HFEBRT (66 Gy). While clinical responses were reported in 65%, objective neuroradiologic review delineated partial responses (PR; > 50% cytoreduc-

tion) in 9.4%, SD in 71.9% and PD in 18.8% following induction chemotherapy (Table 2). There were no complete responses (CR). The pharmacologic toxicity was both hematopoietic and neurologic. Only 50% of patients completed the four scheduled cycles of induction, which may be attributable to the fact that this protocol was administered without granulocyte colony stimulating factor (G-CSF). There were two toxic deaths following the fourth induction course of chemotherapy. The neurologic status of two patients deteriorated transiently, apparently because of hyperhydration. Following HFEBRT, 20% exhibited a PR, 60% SD, while 20% suffered PD. Six children developed transient myelosuppression following HFEBRT. While the 3/32 children who experienced a PR during induction demonstrated the longest survival intervals ( $\geq$  38–44 months), the majority of children died because of PD. The 1-year survival was 30%; the 1-year progression-free survival (PFS) was 16%. There was no correlation between responses to chemotherapy and HFEBRT. The median survival of 9 months was not significantly different from the previous POG experience with HFEBRT at 66 Gy [20, 25].

Table 3. Chemotherapy of pediatric patients with recurrent brainstem gliomas

Agent(s)	Responses (%)	Duration of response	Author
Cyclophosphamide	80% PR	3–11 months	[53]
Cyclophosphamide & vincristine	1 PR/SD	39+ months	[54]
COPP	33% SD (1 pt with cervicomedullary glioma)		[46]
Carboplatin	0%		[55]
Carboplatin	13% PR, 13% SD	4–5 months	[56]
Carboplatin	5% PR, 21% SD	9–46+ months	[57]
Carboplatin	3% PR		[58]
Cisplatin	17% PR		[59]
Cisplatin	0%		[60]
Cisplatin	0%		[61]
Cisplatin	29% with SD	1–4 months	[62]
Iproplatin	0%		[58]
Diaziquone	8% SD		[63]
PCNU	18% PR, 9% SD		[64]
PCNU	18% PR, 12% SD		[65]
'8 in 1'	0%		[47]
MOPP	19% PR, 13% SD	5 months	[66]
5FU, CCNU, HU & 6MP	69% SD	25 weeks	[67]
Ifosfamide & etoposide	13% PR, 13% SD	7+ months	[68]
Cisplatin, etoposide & Cytosine arabinoside	0%		[69]
Thiotepa	29% SD	3–5 months	[70]
VP-16/Etoposide	8% CR, 25% PR, 17% SD	4–20 months	[71]
Carboplatin, vincristine	50% PR (1/2)		[52]

Responses and their duration among children with recurrent brainstem gliomas treated with neoadjuvant and adjuvant chemotherapy. Abbreviations include: time to progression (TTP), 5-fluorouracil (5-Fu), hydroxyurea (HU), 6-mercaptopurine (6MP), cyclophosphamide, vincristine, procarbazine and prednisone (COPP).

### Current clinical trials of the Childrens Cancer Group

The CCG-9882 observed PD at 5.5 months following diagnosis despite the incorporation of HFEBRT. This generated the hypothesis that dose-intensive chemotherapy, with hematopoietic support, might induce a cytoreductive response which could then be 'consolidated' with HFEBRT prior to the predicted TTP at the 5<sup>th</sup>–7<sup>th</sup> month. Derived from the experience reviewed above, the CCG-9941 Phase II trial for BSG has recently opened and randomizes patients between two arms for three cycles of induction chemotherapy with G-CSF support. Regimen A includes carboplatin (1,200 mg/m<sup>2</sup>/cycle), etoposide (498 mg/m<sup>2</sup>/cycle) and vincristine (4.5 mg/m<sup>2</sup>/cycle) while regimen B is comprised of cisplatin (100 mg/m<sup>2</sup>/cycle), cyclophosphamide (3,000 mg/m<sup>2</sup>/cycle), etoposide (300 mg/m<sup>2</sup>/cycle)

and vincristine (4.5 mg/m<sup>2</sup>/cycle). Responses are assessed after induction. The patients will then advance to HFEBRT (72 Gy) after which they will be reevaluated. This protocol is proposed to add future arms as data from current pilot studies mature. For example, there has been recent, encouraging experience with the protein kinase C inhibitor, tamoxifen, as a single agent in the treatment of recurrent BSG [A. Freeman and M. Hetherington, personal communication]. This interest is based upon *in vitro* and clinical investigation which has demonstrated efficacy at micromolar concentrations against recurrent malignant gliomas [74, 75]. A preliminary trial is investigating the combination of carboplatin (800 mg/m<sup>2</sup>/cycle) and etoposide (500 mg/m<sup>2</sup>/cycle) with a dosage escalation trial of tamoxifen for recurrent/progressive malignant gliomas [I.F. Pollack, personal communication].

## Future considerations

Analysis of the literature would suggest that, with extant agents, technology intensification of the pharmacologic prescription offers the most feasible intervention to improve response rates and survival. Radically innovative surgical and radiotherapeutic techniques will probably remain of limited applicability for the DPG in the foreseeable future.

### *Radiosensitizers*

The divided daily schedule of HFEbRT lends itself to coadministration with radio-enhancing agents in an outpatient setting. These may be thought of as being in one of three types: (a) classical radiosensitizers such as halogenated pyrimidines, (b) hypoxic cell sensitizers such as the nitroimidazoles and (c) conventional chemotherapeutic drugs which enhance radiotoxicity in a multifactorial fashion. Bromodeoxyuridine and iododeoxyuridine increase radiochemical injury, largely through inhibition of the repair of radiation-induced DNA damage. These agents have been studied with both conventional and hyperfractionated administration schedules but have not received widespread acceptance [reviewed by 35, 76, 77]. Previous trials with hypoxic cell radiosensitizers, such as the nitroimidazoles – misonidazole or metronidazole, have not yielded the predicted clinical benefit in the treatment of malignant gliomas [reviewed by 35, 76, 78–80]. Agents designed to overcome tumor core hypoxia, such as the perfluorochemical emulsion Fluosol, remain largely of academic interest in the treatment of CNS malignancies [81, 82]. The radiosensitizing chemotherapy drug, hydroxurea, has been used in combination with RT with marginal, if any, improvement in survival [35]. Trials of cisplatin with RT for solid tumors are reviewed below.

Newer possibilities include nicotinamide, inhaled carbogen, taxol, the topoisomerase inhibitors such as topotecan, and certain ‘older’ chemotherapeutic drugs which are under study for new indications [83]. The G<sub>2</sub> and M phases are the most radiosensitive portions of the cell cycle, therefore chemotherapeutic agents which are specific for these phases

may enhance radiation’s cytoreductive potential. Taxol is a potent microtubule stabilizing agent which selectively arrests cell cycle progression during the G<sub>2</sub>/M phase to effect cytotoxicity in a time-concentration dependent manner. Experimental work with a radioresistant malignant glioma cell line, G18, has suggested that taxol may also be a potent radiosensitizing agent. Cell killing was concentration-dependent with a sensitizer-enhancement ratio for 10 nM taxol at 10% survival being approximately 1.8. Incorporation of taxol into an appropriate protocol may provide a relative advantage over RT alone [84].

The topoisomerase inhibitors interfere with DNA synthesis through strand breakage, which correlates closely with cytotoxicity. The topoisomerase I inhibitor, topotecan, also has a radioenhancing effect. The mechanism appears to be mediated by the generation of irreversible DNA-topoisomerase I complexes which prevent repair of DNA injury, thus creating lethal double-strand breaks. In an *in vitro* melanoma model system, radiation dose-enhancement ratios of 2.0 or more were obtained with topotecan doses that were significantly less than required for cytotoxicity with the drug itself [85–87].

### *Dosage intensification of the chemotherapeutic prescription*

The Norton-Simon hypothesis predicts that a tumor’s rate of regression is a direct function of chemotherapeutic and radiotherapeutic dosage, as well as the growth rate of the tumor prior to the initiation of treatment [88]. Experience has shown that dose-intensive, multidrug protocols will be necessary to induce responses among newly-diagnosed DPG patients. The challenge of this approach is to combine potentially synergistic agents acting within different phases of the cell cycle but without overlapping toxicities.

### *Availability of synergistic drug combinations*

Platinum and etoposide are thought to have more than an additive interaction in a number of tumor types. A recent trial of this combination (cisplatin 45 mg/m<sup>2</sup> and etoposide 360 mg/m<sup>2</sup>/course) in newly-

diagnosed adult patients with malignant gliomas showed a 55% response rate and 26% SD rate among glioblastoma patients, when treated before and after RT. The TTP was delayed as long as 38.5 weeks among the glioblastoma patients and to 73 weeks among anaplastic astrocytoma patients [89]. Among newly-diagnosed medulloblastoma and primitive neuroectodermal tumor patients, cisplatin (90 mg/m<sup>2</sup>/course) and etoposide (300 mg/m<sup>2</sup>/course) demonstrated a 18% CR and 73% PR rates, achieving PFS intervals of 3–48+ months [90]. Cisplatin has been used in concert with etoposide and cytosine arabinoside for recurrent childhood malignant gliomas with 19% CR and 13% PR rates [69]. Cisplatin (20 mg/m<sup>2</sup>/d for 5 days) and etoposide (75 mg/m<sup>2</sup>/d × 5 days) have been combined for the deferral or postponement of RT among infants with malignant CNS tumors. Among malignant gliomas, primitive neuroectodermal tumors and ependymomas, the CR rate was 38%, the PR rate was 13% with the median TTP being 17.5 months and the median survival 34 months [91]. High dose carboplatin (1,000 mg/m<sup>2</sup>/course) has been used in conjunction with etoposide (300 mg/m<sup>2</sup>/course) for newly-diagnosed and recurrent CNS neoplasms. The overall response rate was 100% for pretreated and 88% in previously untreated patients. There were 3/4 CR among recurrent medulloblastoma, 2/2 PR for untreated and 2/2 minor responses (MR) for recurrent malignant glioma patients [92]. Etoposide has also been combined with ifosfamide with demonstrated efficacy (Table 3) [68].

The ‘baby POG’ regimen was devised for the treatment of CNS malignancies in infants, for whom RT was considered unacceptably toxic [51]. The protocol design consisted of alternating 28 day cycles of AAB-AAB, in which Regimen A consisted of cyclophosphamide (65 mg/kg or 1,950 mg/m<sup>2</sup>/course) and vincristine (0.13 mg/kg/course) and Regimen B was cisplatin (4 mg/kg, 120 mg/m<sup>2</sup>/course) and etoposide (13 mg/kg, 390 mg/m<sup>2</sup>/course). This combination has yielded ‘very encouraging’ results among infants with malignant gliomas and BSG. The 2-year PFS and overall survival rates were 54% and 65%, respectively, in children with malignant gliomas, which exceeded those achieved in older children treated with postoperative RT alone (PFS 20%, overall survival 40%), RT with CCNU-vin-

cristine-prednisone or the ‘eight in one’ combination chemotherapy with RT [51, 93, 94]. Similarly, the 28% 2-year PFS and 42% 2-year survival rates among patients with BSG were superior to results obtained with HFEbRT in children less than 6.7 years (Table 2) [27, 51].

#### *Dosage intensification of synergistic drug combinations*

High dose regimens of cyclophosphamide (5,000 mg/m<sup>2</sup>/cycle), etoposide (1,500 mg/m<sup>2</sup>/cycle), cisplatin (150 mg/m<sup>2</sup>/cycle) have been combined among adult patients *without* the support of peripheral blood stem cell (PBSC) harvesting or autologous bone marrow transplantation. Twenty-five percent of evaluable patients with advanced systemic malignancies experienced a CR and 36% achieved a PR. The important observation was that the degree of response correlated with delays in TTP. While the hematologic toxicity was not dose-dependent, the dose-limiting toxicities proved to be pulmonary and cardiac. Only 8 of 42 patients tolerated 3 or more cycles [95]. A similar induction regimen using cyclophosphamide (4,500–5,250 mg/m<sup>2</sup>/cycle), etoposide (750–1,200 mg/m<sup>2</sup>/cycle), cisplatin (120–165 mg/m<sup>2</sup>/cycle) was subjected to randomized comparison with or without autologous bone marrow transfusion. This study of 92 patients demonstrated an advantage in time to hematologic recovery for the transplantation arm [96]. A more recent trial has extended this experience utilizing two cycles of high dose cyclophosphamide (4,500 mg/m<sup>2</sup>/cycle), etoposide (900 mg/m<sup>2</sup>/cycle) and cisplatin (150 mg/m<sup>2</sup>/cycle) with the support of G-CSF and PBSC among lung cancer and head-neck cancer patients. Of 11 evaluable patients, 36% experienced a CR for 2–20 months; the majority were newly-diagnosed. Thirty six percent of patients experienced a PR, most of whom had been heavily pre-treated. There were 3 deaths (27%) soon after the first cycle. Stimulation of PBSC with G-CSF or granulocyte-macrophage colony stimulating factor (GM-CSF) shortened the period of hematologic recovery significantly [97].

#### *Dose intensification with the support of peripheral blood stem cells*

A number of investigators have hypothesized and

demonstrated dose-intensity dependent responses which are achievable only if the inherent dose-limiting toxicity of myelosuppression can be overcome. Of note, the relatively low growth fractions of solid tumors limit the effectiveness of phase-specific agents administered with only brief exposure times. The autologous bone marrow transplant regimens have intensified the peak dose by administering ultra-high doses over a short period. Such trials have had little to show in the way of efficacy among adult malignant gliomas [98, 99]. The feasibility of repetitive chemotherapy protocols which emphasize the peak dose and time-intensity concepts has become possible with the development of PBSC support [98]. The major advantages of PBSC harvesting are (a) it allows successive cycles of chemotherapy to exploit 'area under the curve' effects [100]. (b) It obviates the anesthetic risks of repeated bone marrow harvesting [101]. (c) Autologous PBSC engraft faster than autologous bone marrow after high-dose chemotherapy and/or RT because they are enriched with circulating mononuclear cells and contain primitive pluripotential stem cells which replenish committed progenitor cell pools to provide sustained long-term engraftment [reviewed by 101, 102].

High-dose cyclophosphamide, carboplatin, taxol, etoposide and/or ifosfamide have been successfully used for mobilization of PBSC. Use of chemotherapeutic agents, such as cyclophosphamide and etoposide which spare the stem cell compartment, appear ideal for mobilization of PBSC's [103]. This effect is potentiated when these drugs are administered prior to growth factors such as G-CSF or GM-CSF [reviewed by 102, 103]. This supportive technique has had significant impact on the treatment of the hematologic malignancies, allowing dramatic escalation in dose-intensity with corresponding improvement in response rates [reviewed by 103]. The role of PBSC in the treatment of solid tumors remains under investigation, although it may be more helpful in the management of tumors which display steep dose-response curves [reviewed by 98, 103]. The high dose chemotherapy afforded by PBSC harvesting has increased the 2-year PFS rates among patients with metastatic breast cancer to 20%, and to > 70% for patients with high risk local disease [reviewed by 100]. To date, there

has been little experience with PBSC harvesting in the treatment of brain tumor patients [104].

#### 'Chemoradiotherapy'

Chemotherapy and RT may be closely interleaved for dosage-intensification in a manner that further potentiates the cytoreductive response beyond that of radiosensitization in order to overcome local disease resistance [105]. The theoretical justifications for combining phase-specific chemotherapeutic agents and HFEBRT simultaneously, sequentially, or in an alternating fashion include: (a) Repetitive chemotherapy may circumvent the intrinsic resistance of solid tumors caused by relatively large numbers of cells remaining in  $G_0$  phase. An initial course might induce resting cells to cycle into the radiosensitive  $G_2$ -M phases, rendering them susceptible to RT in later treatment cycles. Conversely, radiation-induced cytoreduction may increase 'reactive proliferation' within the neoplasm and perhaps provide cell cycle synchronization which may serve to enhance sensitivity to phase-specific chemotherapeutic agents. (b) Certain chemotherapeutic drugs may contribute to the inhibition of repair of sublethal radiation damage or recovery from a potentially lethal radiotherapeutic injury (*vide infra*). (c) Decreased tumor cell repopulation following fractionated RT may be due to the effects of chemotherapy. (d) Early cytoreduction may prevent the emergence of chemo- and/or radio-resistance subpopulations upon tumor regrowth, as *a priori* cross-resistance is presumed to not exist between neoadjuvant chemotherapy and RT. (e) Combination therapy may address cell cycle phase heterogeneity and differential tumor cell sensitivity, due to local conditions such as hypoxia and acidosis. For example, tumor core re-oxygenation may occur following chemotherapy treatment thus improving the radiosensitiveness of the neoplasm. Conversely, improved drug delivery may result from better perfusion due to cytoreduction or a radiation-induced disruption of endothelial function and blood-brain barrier integrity [modified from 98, 106-109].



*The interaction of radiotherapy and phase-specific chemotherapeutic agents*

Chemotherapeutic agents produce two types of cytoreductive effects: (a) a log linear dose-response relationship or (b) a initial log linear dose effect followed by a plateau phase, which is not dose-responsive. The first pattern is typified by alkylating agents which bind DNA, for which dosage escalation progressively causes a greater fractional cell kill. The second is found with certain phase-specific agents such as the vinca alkyloids and epipodophyllotoxins. These latter agents demonstrate significant time dependency with respect to their quantitative cell killing. Prolongation of drug exposure tends to eliminate the plateau phase as more cells pass through the vulnerable phase of the cell cycle. However, the response may be lost on protracted or repeated exposure as the tumor cell population enlarges and resistance emerges [reviewed by 107]. Of currently available agents, the alkylators are least prone to the development of resistance. At least two alkylators, cyclophosphamide and cisplatin, are likely to be independently effective in enhancing the cytoreductive effect of RT in this type of strategy.

Cyclophosphamide functions as an alkylator of DNA; it also decreases DNA synthesis. The drug's greatest effect is inflicted in late G<sub>1</sub>, early S and M phases. Cyclophosphamide interacts with RT to decrease repair of sublethal radiation damage and so increase radiosensitivity [110]. Experimental studies have shown an additive effect on tumor growth delay when RT is administered 11, 7, 4 or 1 days prior to cyclophosphamide. In contrast, the sequence of cyclophosphamide followed 4, 7 or 11 days later by RT produced significantly greater delays in regrowth ( $p \leq 0.005$ ). Coadministration in this experimental model demonstrated no advantage over sequential treatment. However, alternating cyclophosphamide and RT at intervals of 7 days allowed asynchronous hematopoietic and mucosal recovery over the 14 day period between respective treatments. As noted earlier, multifractionated RT was superior to alternation with daily fractionation in this model [34, 109].

Cisplatin acts through the formation of inter- and intra-strand cross-linking of DNA. Cells deficient in DNA repair capacity are particularly sensitive to

its bifunctional alkylating effect. This agent is generally not considered a phase-specific agent but it does appear to be more active in G<sub>1</sub> [110]. Cisplatin's interaction with RT causes two types of cytotoxic damage: inhibition of the repair of sublethal radiation damage and chemical interaction with DNA mediated by free radicals. It may also serve to increase the slope of radiation dose-response curves for hypoxic cells [105, 110, 111].

'Preradiation enhancement' may occur as a direct result of such cisplatin effects on both hypoxic and oxygenated cells at the time of administration of RT. 'Postradiation enhancement' may be mediated by inhibition of the repair of sublethal radiation damage [106]. *In vivo* experimental protocols suggest a supra-additive response occurs at a dosage schedule of 2.4 mg/kg/d (72 mg/m<sup>2</sup>/d)  $\times$  5 days given immediately prior to RT (1,000 r/day  $\times$  5 days). This scheme also produced less aggravation of normal tissue toxicity in C3H/Km mice [112]. However, the enhancement achieved by 12 mg/kg (360 mg/m<sup>2</sup>) cisplatin given 24 hours prior to the start of fractionated daily RT may be comparable [113].

A variety of schedules for cisplatin with RT have been piloted among patients with head-neck or lung cancer, where its role as a radiation enhancer continues to be investigated [105, 106, 110, 114–116]. A recent trend has been to combine cisplatin (6 mg/m<sup>2</sup>/day  $\times$  5 days/week for 6 weeks) with multiply fractionated RT, as the EORTC and SWOG has found this superior to either weekly administration (30 mg/m<sup>2</sup>) or single-fraction RT in terms of TTP and overall survival in lung cancer. The toxicity has been acceptable [reviewed by 117]. The effectiveness of this lower dosage has encouraged coadministration with etoposide (20 mg/m<sup>2</sup>/day  $\times$  5 days/week) during weeks 1–2 and 5–6 of RT [106]. The efficacy of cisplatin-based combined treatment in the control of non-small cell lung cancer has been supported statistically in 4/10 studies with 3/10 being of borderline significance [reviewed by 117]. However, the EORTC Brain Tumor Group has not found cisplatin (60 mg/m<sup>2</sup>) administered on days 1, 8, 15 and 21 of radiation to significantly impact TTP or survival among adult malignant glioma patients [118]. The current POG-9239 protocol for BSG is

studying the role of platinum chemotherapy as a radioenhancing agent. The randomized design used is to administer cisplatin (100 mg/m<sup>2</sup>/course) over a 120 hr continuous infusion schedule on weeks 1, 3 and 5 during conventional radiotherapy (54 Gy) or HFEBRT (70.2 Gy). This dosage regimen was previously piloted through POG-9139 and a St. Jude's Childrens Research Hospital institutional trial from 25 to 100 mg/m<sup>2</sup>/week [L. Kun, personal communication].

There are other phase-specific agents which may be of value in chemoradiotherapy. The topoisomerase II inhibitor, etoposide, has been more widely tested than topotecan (reviewed above); however, there is limited *in vitro* or clinical data to suggest a radiosensitizing role for this agent [reviewed by 119]. Nonetheless, etoposide is increasingly being coadministered with cisplatin, cyclophosphamide, adriamycin and/or vincristine in conjunction with RT for lung cancer. Radioenhancement seems possible as stable ternary complexes are formed by etoposide with DNA and topoisomerase-II. The enzyme then attaches covalently to DNA forming single-strand protein-associated breaks. Etoposide may also exert a cytotoxic effect through metabolic activation of reduction-oxidation reactions, the derivatives of which bind DNA. The vinca alkyls function by binding tubulin, thus inhibiting microtubular assembly with disruption of the mitotic spindle apparatus and arrest of cells in metaphase. This produces an accumulation of cells in M phase, suggesting that vincristine should have a radiosensitizing effect. However, most experimental work has been conducted with vinblastine, vindesine and a synthetic microtubule inhibitor, tubulozole-*cis* [reviewed by 119].

#### *Choices in the schedules of administration*

*Simultaneous:* The Goldie-Coldman model predicts that simultaneous administration would minimize the emergence of resistance to chemotherapy and RT. However, their combined toxicity may allow only intermittent coadministration. *'Most experimental and clinical data suggest that enhanced tumor effects most often result from simple additivity*

*and therefore do not require direct interaction between drug and radiation, whereas enhanced normal tissue effects are observed most often when drugs are administered in close temporal proximity to radiation. Thus, for optimal therapeutic effect, it would seem advantageous to administer chemotherapeutic drugs and radiation in a sequential or alternating manner rather than simultaneously'* [111].

*Sequential:* The advantage of sequential treatment is to render toxicity more tolerable, however the reduction in intensity may allow tumor repopulation and the emergence of resistance. Sequential administration of cyclophosphamide in an experimental model demonstrated progressive deterioration in the cytoreductive response: cytoreduction was followed by maximal rates of regrowth every 13–15 days such that there was acceleration of regrowth until resistance appeared to emerge following the 4<sup>th</sup> course [109]. The clinical experience with neoadjuvant chemotherapy of head-neck and anal canal cancers has borne this out as improvement in local disease control has failed to translate into improved survival [reviewed by 108]. Similarly, the POG-8833 trial observed an initial improvement in most children with BSG treated with induction chemotherapy which was later followed by progression, suggesting that tumor resistance emerged after 3<sup>rd</sup>–4<sup>th</sup> cycle [20].

*Alternating:* Rapid alternation of chemotherapy and RT may provide temporal dispersion of therapy, avoid compromise of dosage-intensity but allow for affordable toxicity. An important consideration is whether the intent is maximal control of local disease or metastatic disease burden (*'spatial cooperation'*). In clinical practice where distant disease failure is common, this modeling approach would suggest the early application of RT rather than reserving it for 'consolidation' [reviewed by 107]. The clinical problem among DPG is local disease control, thus favoring the neoadjuvant application of the chemotherapy. The theoretical advantages are (i) to minimize the acquisition of resistance to either modality and (ii) elimination micrometastases or infiltrating tumor cells in the vascularized margin with early chemotherapy. The

potential disadvantage is the split in the radiotherapeutic prescription. An alternating schedule of chemotherapy and multifractionated RT provided more effective disease control than either alternating single fractionation schemes with chemotherapy or sequential administration in the Looney-Hopkins model. The validity of this approach has been supported by its clinical application in the treatment of small cell lung cancer and head-neck cancers [reviewed by 107, 109, see also 120, 121].

*A proposed model of chemoradiotherapy for diffuse pontine gliomas*

Within 3–14 days of neuroradiologic diagnosis and PBSC harvesting, the patient will begin induction chemotherapy with dose-intensive cyclophosphamide (CPM), etoposide (VP16), vincristine (VCR) and cisplatin (cDDP). These will be administered as in an in-patient setting over a 5 day period, every 21–28 days for 2 cycles. G-CSF stimulation will be used for mobilization of PBSC for the initial harvesting. Marrow reconstitution with PBSC and G-CSF will also be used to shorten the period of pancytopenia. Reinfusion of PBSC will occur 24 hours after the final dose of chemotherapy.

Patients will be reharvested when the recovering WBC reaches  $\geq 1,000$ , which is anticipated to be day 17 ( $\pm 2$  days). Two cycles of chemotherapy are planned prior to the initiation of alternating chemotherapy in order to simplify the radiotherapeutic prescription.

**Roadmap for Induction Phase cycles # 1 and 2**

Week	1	2	3	4
Day	1 2 3 4 5 6	8	15	16 17 21 or 28/0
CPM	XXX			(3,000 mg/m <sup>2</sup> /cycle)
VP16	XXXXXX			(500 mg/m <sup>2</sup> /cycle)
c-DDP	X			(100 mg/m <sup>2</sup> /cycle)
VCR	X	X	X	(4.5 mg/m <sup>2</sup> /cycle)
G-CSF PBSC reinfusion	X			
PBSC harvest			XX	

Cycles # 3 and 4 of chemotherapy will be alternated with HFEBRT which is to be administered over 9 days. Reinfusion of PBSC will again occur 24 hours following the final dose of cisplatin. HFEBRT will

also begin within 24 hours of the last cisplatin dose. Patients will be reharvested when the recovering WBC reaches  $\geq 1,000$ , which is anticipated to be day 17 ( $\pm 2$  days).

**Induction Phase cycles # 3 and 4 of Chemotherapy alternating with 2 courses of HFEBRT**

Week	1	2	3	4
Day	1 2 3 4 5 6	8	12 15	16 17 19 21 or 28/0
CPM	XXX			(3,000 mg/m <sup>2</sup> /cycle)
VP16	XXXXXX			(500 mg/m <sup>2</sup> /cycle)
c-DDP	X			(100 mg/m <sup>2</sup> /cycle)
VCR	X	X		X (4.5 mg/m <sup>2</sup> /cycle)
G-CSF PBSC reinfusion	X			
PBSC harvest			XX	
HFEBRT	XX XX XX	XXX		(100 cGy bid $\times$ 9 d = 18 Gy)

During induction, HFEBRT will be administered only to the involved field of the postoperative residual disease and its margin. The dosage prescription will consist of 18 Gy to the involved field, administered as 100 cGy fractions twice daily for each of two periods of 9 days to complete 36 Gy. Following the completion of the fourth cycle of induction chemoradiotherapy, patients will then complete the full radiation prescription of 72 Gy, given as an uninterrupted course of 36 Gy in twice daily fractions of 100 cGy.

*Timing of the administration of the radiosensitizer, cisplatin.*

*Large and infrequent, rather than small and frequent, individual administrations of cisplatin are better used with radiation for enhanced therapeutic effectiveness. Administration of cisplatin close in time to radiation is best for therapeutic response, although perceived efficacy follows from rather flexible integrations of these two modalities' [105, see also 106]. It is unlikely that the tissue concentrations of cisplatin achieved with daily administration are sufficient for effective radiation chemical-based potentiation. Administration of cisplatin prior to RT is based upon the assumption that much of the ther-*

apeutic gain is due to cisplatin-mediated inhibition of repair of sublethal radiation damage [105]. The interval between preadministration of cisplatin and RT varies with the model chosen from shortly before to as long as 24 hours prior [reviewed by 114]. In comparing the enhancement ratios achieved by the interaction of cisplatin and a course of 5 daily RT treatments on SCCVII/St tumor and normal tissues within the C3H mouse, combination treatment with cisplatin 24 hours prior to the radiotherapeutic prescription appeared to produce high therapeutic gain against the neoplasm while minimizing the enhancement ratios for normal tissues [122]. These theoretical concerns must be taken within the context of a dosage-intensive protocol for DPG which is likely to utilize PBSC. Due to the practical concerns of allowing engraftment of the PBSC, which would be administered during the alternating chemo-radiotherapy, concurrent low-dose cisplatin and HFEBRT may not be desirable. It appears preferable to administer standard dose cisplatin (100 mg/m<sup>2</sup>/cycle) on the final day of chemotherapy infusion. This would be followed 24 hours later by the initiation of HFEBRT for that cycle and reinfusion of the PBSC.

We hypothesize that this strategy could deliver 2 cycles of chemotherapy alone followed by 2 cycles of alternating chemotherapy and HFEBRT within 12–16 weeks (2.8–3.7 months; 84–112 days) with the support of PBSC reinfusions and G–CSF. This is well within the anticipated time of progression of residual disease at 5.5 months (23.7 weeks, 166 days) and would be superior to our preliminary experience, which completed induction at 17.2 weeks (4 months; 120 days) (unpublished data). This would allow evaluation of the role of dose-intensive chemoradiotherapy in the achieving responses and delaying TTP among children with DPG.

In conclusion, the PDG has proven to be a neoplasm refractory to conventional therapy. The thesis of our recommended approach has been to escalate therapeutic intensity in a manner predicted by the Norton-Simon and Looney-Hopkins models to be potentially effective. While this one protocol is hardly definitive, the failure of this methodology should occasion a serious reevaluation of our therapeutic approach. One specific suggestion would be

to consider patients with newly diagnosed DPG as eligible for Phase I trials of preradiation chemotherapy. The current practice of restricting Phase I agents to patients who have exhausted conventional and Phase II chemotherapeutic agents and RT has two undesirable and heretofore unavoidable results. These patients are less able to tolerate dosage escalation to approximate the maximum tolerated dose for a naive individual. The previous treatment increases the likelihood that acquired resistance will mask the therapeutic efficacy of the Phase I agent. Preliminary results of toxicity (and efficacy) with attractive agents, such as temozolamide, could be ethically expanded among a cadre of patients whose disease has been shown to defeat available means of intervention.

## References

1. Shapiro WR: Treatment of neuroectodermal brain tumors. *Ann Neurol* 12: 231–237, 1982
2. Hoffman HJ, Becker L, Craven MA: A clinically and pathologically distinct group of benign brainstem gliomas. *Neurosurgery* 7: 243–248, 1980
3. Albright AL, Price RA, Guthkelch AN: Brain stem gliomas of children. A clinicopathologic study. *Cancer* 52: 2313–2319, 1983
4. Albright AL, Guthkelch AN, Packer RJ, Price RA, Rorke LB: Prognostic factors in pediatric brainstem gliomas. *J Neurosurg* 65: 751–755, 1986
5. Stroink AR, Hoffman HJ, Hendrick EB, Humphreys RP: Diagnosis and management of pediatric brainstem gliomas. *J Neurosurg* 65: 745–750, 1986
6. Epstein F, Wisoff JH: Intrinsic brainstem tumors in childhood: surgical indications. *J Neuro-Oncol* 6: 309–317, 1988
7. Edwards MS, Wara WM, Urtasun RC, Prados M, Levin VA, Fulton D, Wilson CB, Hannigan J, Silver P: Hyperfractionated radiation therapy for brain stem glioma: a Phase I–II trial. *J Neurosurg* 70(5): 691–700, 1989
8. Grigsby PW, Thomas PR, Schwartz HG, Fineberg BB: Multivariate analysis of prognostic factors in pediatric and adult thalamic and brainstem tumors. *Int J Radiat Oncol Biol Phys* 16: 649–655, 1989
9. Barkovich AJ, Krischer J, Kun LE, Packer R, Zimmerman RA, Freeman CR, Wara WM, Albright L, Allen JC, Hoffman HJ: Brain stem gliomas: a classification system based on magnetic resonance imaging. *Pediatr Neurosurg* 16: 73–83, 1990–91
10. Packer RJ, Nicholson HS, Johnson DL, Vezina LG: Dilemmas in the management of childhood brain tumors: brainstem gliomas. *Pediatr Neurosurg* 17: 37–43, 1991–92

11. Maria BL, Rehder K, Eskin TA, Hamed LM, Fennell EB, Quisling RG, Mickle JP, Marcus RB Jr, Drane WE, Mendenhall NP, McCollough WM, Kedar A: Brainstem glioma: I. pathology, clinical features and therapy. *J Child Neurol* 8: 112–128, 1993
12. Hara M, Takeuchi KA: A temporal study of survival of patients with pontine gliomas. *J Neurosurg* 216: 189–196, 1977
13. Nishio S, Fukui M, Tateishi J: Brain stem gliomas: a clinicopathologic analysis of 23 histologically proven cases. *J Neuro-Oncol* 6: 245–250, 1988
14. Packer RJ, Boyett JM, Zimmerman RA, Rorke LB, Kaplan AM, Albright AL, Selch MT, Finlay JL, Hammond GD, Wara WM: Hyperfractionated radiation therapy (72 Gy) for children with brain stem gliomas. *Cancer* 72: 1414–1421, 1993
15. Albright AL, Packer RJ, Zimmerman R, Rorke LB, Boyett J, Hammond GD: Magnetic resonance scans should replace biopsies for the diagnosis of diffuse brain stem gliomas: a report from the Children's Cancer Group. *Neurosurgery* 33: 1026–1030, 1993
16. Littman P, Jarrett P, Bilaniuk LT, Rorke LB, Zimmerman RA, Bruce DA, Carabell SC, Schut L: Pediatric brainstem gliomas. *Cancer* 45: 2787–2792, 1980
17. Tomita T, McLone DG, Naidich TP: Brain stem gliomas in childhood: rationale approach and treatment. *J Neuro-Oncol* 2: 117–122, 1984
18. Epstein F, McCleary EL: Intrinsic brain-stem tumors of childhood: surgical indications. *J Neurosurg* 64: 11–15, 1986
19. Halperin EC, Wehn SM, Scott JW, Djang W, Oakes WJ, Friedman HS: Selection of a management strategy for pediatric brainstem tumors. *Med Pediat Oncol* 17: 116–125, 1989
20. Kretschmar CS, Tarbell NJ, Barnes PD, Krischer JP, Burger PC, Kun L: Pre-irradiation chemotherapy and hyperfractionated radiation therapy 66 Gy for children with brain stem tumors. *Cancer* 72: 1404–1413, 1993
21. Greenberger JS, Cassady J, Levene MB: Radiation therapy of thalamic midbrain and brainstem gliomas. *Radiology* 122: 463–468, 1977
22. Kim TH, Chin HW, Pollan S, Hazel JH, Webster JH: Radiotherapy of primary brainstem tumors. *Int J Rad Oncol Biol Phys* 6: 51–57, 1980
23. Arcangeli G, Munro F, Morelli B: Multiple daily fractionation in radiotherapy: Biological rationale and preliminary clinical experiences. *Eur J Cancer* 15: 1077–1083, 1979
24. Packer RJ, Littman PA, Sposto RM, D'Angio G, Priest JR, Heideman RL: Results of a pilot study of hyperfractionated radiation therapy for children with brain stem gliomas. *Int J Radiat Oncol Biol Phys* 13: 1647–1651, 1987
25. Freeman CR, Krischer J, Sanford RA, Burger PC, Cohen M, Norris D: Hyperfractionated radiotherapy in brain stem tumors: results of a Pediatric Oncology Group Study. *Int J Radiat Oncol Biol Phys* 15: 311–318, 1988
26. Freeman CR, Krischer J, Sanford RA, Cohen ME, Burger PC, Kun L, Halperin EC, Crocker I, Wharam M: Hyperfractionated radiation therapy in brain stem tumors: results of treatment at the 7020 cGy dose level of Pediatric Oncology Group Study #8495. *Cancer* 68(3): 474–481, 1991
27. Shrieve DC, Wara WM, Edwards MSB, Sneed PK, Prados MD, Cogen PH, Larson DA, Levin VA: Hyperfractionated radiation therapy for gliomas of the brainstem in children and in adults. *Int J Radiat Oncol Biol Phys* 24: 599–610, 1992
28. Woo SF, Maor MH: Improving radiotherapy for brain tumors. *Oncology* 4: 41–45, 1990
29. Hall EJ: *Radiobiology for the Radiologist*. 3rd edition. J.B. Lippincott Co. Philadelphia, 1988
30. Withers HR, Thames HD, Peters LJ, Fletcher GH: Normal tissue radioresistance in clinical radiotherapy. Biological bases and clinical implications of tumor radioresistance. In: *Proc. of 2nd Rome International Symposium*, Sept, 1980
31. Thames HD, Peters LJ, Withers HR, *et al.*: Accelerated fractionation vs hyperfractionation: rationales for several treatments per day. *Int J Radiat Oncol Biol Phys* 9: 127–138, 1983
32. Withers HR: Biologic basis for altered fractionation schemes. *Cancer* 5: 2086–2095, 1985
33. Phillips TL, Fu KK: Basic mechanisms of radiation cell injury. In: John MJ, Flam MS, Legha SS, Phillips TL (eds) *An Integrated Approach to Cancer Treatment*. Lea & Febiger, Philadelphia 67–78, 1993
34. Hopkins HA, Looney WB: Solid tumor models for the assessment of different treatment modalities: XXVI. Estimates of cell survival from tumor growth delay after alternating radiotherapy and chemotherapy. *Int J Radiat Oncol Biol Phys* 13: 217–224, 1987
35. Maor MH, Levin VA: Malignant gliomas. In: John MJ, Flam MS, Legha SS, Phillips TL (eds) *Chemoradiation: An Integrated Approach to Cancer Treatment*. Lea & Febiger, Philadelphia 191–203, 1993
36. Shenouda G, Souhami L, Freeman CR, Hazel J, Lehnert S, Joseph L: Accelerated fractionation for high-grade cerebral astrocytomas. *Cancer* 67: 2247–2252, 1991
37. Sheline G: Irradiation injury of the human brain: a review of clinical experience. In: Gilbert HA, Kagan AR (eds) *Radiation Damage to the Nervous System*. Raven Press, New York 39–58, 1980
38. Kramer S: The hazards of therapeutic irradiation of the central nervous system. *Clin Neurosurg* 15: 301–318, 1968
39. DiLorenzo N, Nolletti A, Palma L: Late cerebral radionecrosis. *Surg Neurol* 10: 281–290, 1978
40. Marks JE, Baglan RJ, Prasad SC, Blank WF: Cerebral radionecrosis: incidence and risk in relation to dose, time, fractionation and volume. *Int J Radiat Oncol Biol Phys* 7: 243–252, 1981
41. Al-Mehty O, Kersh JE, Routh A, Smith RR: The long-term side effects of radiation therapy for benign brain tumors in adults. *J Neurosurg* 73: 502–512, 1990
42. Rosen G, Ghavimi F, Nirenberg A, Mosende C, Mehta B: High-dose methotrexate with citrovorum factor rescue for the treatment of central nervous system tumors in children. *Cancer Treat Rep* 61: 681–690, 1977

43. Allen JC, Walker R, Rosen G: Preradiation high-dose intravenous methotrexate with leucovorin rescue for untreated primary childhood brain tumors. *J Clin Oncol* 6: 649–653, 1988
44. Levin VA, Edwards MS, Wara WM, Allen J, Ortega J, Vestnys P: 5-fluorouracil and 1-(2-chloroethyl)-3-cyclohexyl-1-nitrosourea (CCNU) followed by hydroxurea, misonidazole and irradiation for brainstem gliomas: a pilot study of the Brain Tumor Research Center and the Children's Cancer Group. *Neurosurgery* 14: 679–681, 1984
45. Jenkin RDT, Boesel C, Ertel I, Evans AE, Hittle R, Ortega J, Sposto R, Wara W, Wilson C, Anderson J, Keikin S, Hammond GD: Brain-stem tumors in childhood: a prospective randomized trial of irradiation with and without adjuvant CCNU, VCR and prednisone. *J Neurosurg* 66: 227–233, 1987
46. Ettinger LJ, Sinniah D, Siegel SE, Fishman LS, Segall HD, Soni D, Bennetts GA, Schultz DH, Raphael D: Combination chemotherapy with cyclophosphamide, vincristine, procarbazine and prednisone (COPP) in children with brain tumors. *J Neuro-Oncol* 3: 263, 1985
47. Pendergrass TW, Milstein JM, Geyer JR, Mulne AF, Kosnik EJ, Morris JD, Heideman RL, Ruymann FB, Stuntz JT, Bleyer WA: 8 drugs in 1 day chemotherapy for brain tumors: experience in 107 children and rationale for preirradiation chemotherapy. *J Clin Oncol* 5: 1221–1231, 1987
48. Zeltzer PM, Epport K, Nelson MD Jr, Huff K, Gaynon P: Prolonged response to carboplatin in an infant with brainstem glioma. *Cancer* 67: 43–47, 1991
49. Wakabayashi T, Yoshida J, Mizuno M, Kito A, Sugita K: Effectiveness of interferon- $\beta$ , ACNU, and radiation therapy in pediatric patients with brainstem glioma. *Neurol Med Chir (Tokyo)* 32: 942–946, 1992
50. Pakisch B, Urban C, Slavic I, Poier E, Stucklschweiger G, Oberbauer R, Mokry M, Poschauko J, Hammer J, Leitner H, Hackl A: Hyperfractionated radiotherapy and polychemotherapy in brain stem tumors in children. *Child's Nerv Syst* 8: 215–218, 1992
51. Duffner PK, Horowitz ME, Krischer JP, Friedman HS, Burger PC, Cohen ME, Sanford RA, Mulhern RK, Janes HE, Freeman DR, Seidel FG, Kun LE: Postoperative chemotherapy and delayed radiotherapy in children less than three years of age with malignant brain tumors. *N Engl J Med* 328: 1725–1731, 1993
52. Packer RJ, Lange B, Ater J, Nicholson HS, Allen J, Walker R, Prados M, Jakacki R, Reaman G, Needles MN, Phillips PC, Ryan J, Boyett JM, Geyer R, Finlay J: Carboplatin and vincristine for recurrent and newly diagnosed low-grade gliomas of childhood. *J Clin Oncol* 11: 850–856, 1993
53. Allen JC, Helson L: High-dose cyclophosphamide chemotherapy for recurrent CNS tumors in children. *J Neurosurg* 55: 749–756, 1981
54. Longee DC, Friedman HS, Albright RE, Burger PC, Oates J, Moore JO, Schold SC: Treatment of patients with recurrent gliomas with cyclophosphamide and vincristine. *J Neurosurg* 72: 583–588, 1990
55. Walker RW, Allen JC, Bacha D, Tan C: Treatment of recurrent primary brain tumors of childhood with carboplatin. *Ann Neurol* 18: 406, 1985
56. Allen JC, Walker R, Luks E, Jennings M, Barfoot S, Tan C: Carboplatin and recurrent childhood brain tumors. *J Clin Oncol* 5(3): 459–463, 1987
57. Gaynon PS, Ettinger LJ, Baum ES, Siegel SE, Krailo MD, Hammond GD: Carboplatin in childhood brain tumors. A Children's Cancer Study Group phase II trial. *Cancer* 66: 2465–2469, 1990
58. Friedman HS, Krischer JF, Burger PC, Oakes WJ, Hockenberger B, Weiner MD, Falletta JM, Norris D, Ragab AH, Mahoney DH Jr, Whitehead MV, Kun LE: Treatment of children with progressive or recurrent brain tumors with carboplatin or iproplatin: a Pediatric Oncology Group randomized phase II study. *J Clin Oncol* 10: 249–256, 1992
59. Walker RW, Allen JC: Treatment of recurrent primary intracranial childhood tumors with cis-diamminedichloroplatinum. *Ann Neurol* 14: 371–372, 1983
60. Sexauer CL, Khan A, Burger PC, Krischer JP, Van Eys J, Vats T, Ragab AH: Cisplatin in recurrent pediatric brain tumors. A POG phase II study. *Cancer* 56: 1497–1501, 1985
61. Diez B, Monges J, Sackmann-Muriel F: Evaluation of cisplatin in children with recurrent brain tumors. *Cancer Treat Rep* 69: 911–913, 1985
62. Walker RW, Allen JC: Cisplatin in the treatment of recurrent childhood primary brain tumors. *J Clin Oncol* 6: 62–66, 1988
63. Ettinger LJ, Ru N, Krailo M, Ruccione KS, Krivit W, Hammond GD: A phase II study of diaziquone in children with recurrent or progressive primary brain tumors: a report of the Children's Cancer Study Group. *J Neuro-Oncol* 9: 69–76, 1990
64. Hancock C, Allen J, Tan C: Phase II trial of PCNU in children with recurrent brain tumors and Hodgkins disease. *Cancer Treat Rep* 68: 441–442, 1984
65. Allen JC, Hancock C, Walker R, Tan C: PCNU and recurrent childhood brain tumors. *J Neuro-Oncol* 5: 241, 1987
66. Van Eys J, Baram TZ, Cangir A, Bruner JM, Martinez-Prieto J: Salvage chemotherapy for recurrent primary brain tumors in children. *J Pediatr* 113: 601–605, 1988
67. Rodriguez LA, Prados M, Fulton D, Edwards MSB, Silver P, Levin V: Treatment of recurrent brainstem gliomas and other central nervous system tumors with 5-fluorouracil, CCNU, hydroxyurea and 6-mercaptopurine. *Neurosurgery* 22: 691–693, 1988
68. Miser J, Krailo M, Smithson W, Belasco J, Ortega J, Hammond GD: Treatment of children with recurrent brain tumors with ifosfamide (IFOS), etoposide (VP16), and mesna (M). Results of a phase II trial. *Proc Amer Soc Clin Oncol* 8: 84, 1989
69. Corden BJ, Strauss LC, Killmond T, Carson BS, Wharam MD, Kumar AJ, Piantadosi S, Robb PA, Phillips RC: Cisplatin, ara-C and etoposide (PAE) in the treatment of recurrent childhood brain tumors. *J Neuro-Oncol* 11: 57–63, 1991

70. Heideman RL, Packer RJ, Reaman GH, Allen JC, Lange B, Horowitz ME, Steinberg SM, Gillespie A, Kovnar EH, Balis FM, Poplack DG: A phase II evaluation of thiotepa in pediatric central nervous system malignancies. *Cancer* 72: 271–275, 1993
71. Chamberlain MC: Recurrent brainstem gliomas treated with oral VP-16. *J Neuro-Oncol* 15: 133–139, 1993
72. Edwards MS, Levin VA, Wilson CB: Chemotherapy of pediatric posterior fossa tumors. *Childs Brain* 7: 252–260, 1980
73. Fulton DS, Levin VA, Wara WM, Edwards MS, Wilson CB: Chemotherapy of pediatric brain-stem tumors. *J Neurosurg* 54: 721–725, 1981
74. Pollack IF, Randall MS, Kristofik MP, Kelly RH, Selker RG, Vertosick FT Jr: Effect of tamoxifen on DNA synthesis and proliferation of human malignant glioma lines *in vitro*. *Cancer Res* 50: 7134–7138, 1990
75. Vertosick FT Jr, Selker RG, Pollack IF, Arena V: The treatment of intracranial malignant gliomas using orally administered tamoxifen therapy: preliminary results in a series of 'failed' patients. *Neurosurgery* 30: 897–903, 1992
76. Sheline EG: Radiotherapy for high grade gliomas. *Int J Radiation Oncol Biol Phys* 18: 793–803, 1990
77. Goffman TE, Dachowski LJ, Bobo H, Oldfield EH, Steinberg SM, Cook J, Mitchell JB, Katz D, Smith R, Glatstein E: Long-term follow-up of National Cancer Institute phase I/II study of glioblastoma multiforme treated with idoxuridine and hyperfractionated irradiation. *J Clin Oncol* 10: 264–268, 1992
78. Brown JM: Sensitizers and protectors in radiotherapy. *Cancer* 55: 2222–2228, 1985
79. Bartelink J, Bleehan NM, Phillips TL: Chemical modifiers. *Int J Radiation Oncol Biol Phys* 10: 1692–1696, 1988
80. Mulcahy RT, Trump DL: Clinical chemosensitization by misonidazole and related compound. *J Clin Oncol* 6: 569–573, 1988
81. Evans RG, Kimler BF, Morantz RA, Vats TS, Gemer LS, Liston V, Lower N: A phase I/II study of the use of Fluosol as an adjuvant to radiation therapy in the treatment of primary high-grade brain tumors. *Int J Radiation Oncol Biol Phys* 19: 415–420, 1990
82. Teicher BA, Herman TS, Lustig RA: Perfluorochemicals. In: John MJ, Flam MS, Legha SS, Phillips TL (eds) *Chemoradiation: An Integrated Approach to Cancer Treatment*. Lea & Febiger, Philadelphia 140–155, 1993
83. Shenoy MA, Singh BB: Chemical radiosensitizers in cancer therapy. *Cancer Invest* 10: 533–551, 1992
84. Tishler RB, Schiff PR, Geard CR, Hall EJ: Taxol: a novel radiation sensitizer. *Int J Radiat Oncol Biol Phys* 22: 613–617, 1992
85. Boothman DA, Greer S, Pardee AB: Potentiation of halogenated pyrimidine radiosensitizers in human carcinoma cells by  $\beta$ -lapachone (3,4-dihydro-2,2-dimethyl-2H-naphtho[1,2-b]pyran-5,6-dione), a novel DNA repair inhibitor. *Cancer Res* 47: 5361–5367, 1987
86. Boothman DA, Trask DK, Pardee AB: Inhibition of potentially lethal DNA damage repair in human tumor cells by  $\beta$ -lapachone, an activator of topoisomerase I. *Cancer Res* 49: 605–612, 1989
87. Boothman DA, Wang M, Schea R, Burrows HL, Strickfaden S, Owens JK: Post-treatment exposure to camptothecin enhances the lethal effects of x-rays on radioresistant human malignant melanoma cells. *Int J Radiat Oncol Biol Phys* 24: 939–948, 1992
88. Norton L, Simon R: Tumor size, sensitivity to chemotherapy and the design of treatment schedules. *Cancer Treat Rep* 61: 1307, 1977
89. Boiardi A, Silvani A, Milanese I, Botturi M, Broggi G: Primary glial tumor patients treated by combining cis-platin and etoposide. *J Neuro-Oncol* 11: 165–170, 1991
90. Kovnar E, Kellie S, Horowitz M, Sanford RA, Langston JW, Mulhern RK, Jenkins JJ, Douglass EC, Etcubanas EE, Fairclough DL, Kun LE: Preirradiation cisplatin and etoposide in the treatment of high-risk medulloblastoma and other malignant embryonal tumors of the central nervous system: a phase II study. *J Clin Oncol* 8: 330–336, 1990
91. Strauss LC, Killmond TM, Carson BS, Maria BL, Wharam MD, Leventhal BG: Efficacy of postoperative chemotherapy using cisplatin plus etoposide in young children with brain tumors. *Med Ped Oncol* 19: 16–21, 1991
92. Castello MA, Clerico A, Deb G, Dominici C, Fidani C, Donfrancesco A: High-dose carboplatinum in combination with etoposide (JET regimen) for childhood brain tumors. *Am J Ped Hem-Onc* 12: 297–300, 1990
93. Sposto R, Ertel IJ, Jenkin RDT, Boesel CP, Venes JL, Ortega JA, Evans AE, Wara W, Hammond D: The effectiveness of chemotherapy for treatment of high grade astrocytoma in children: results of a randomized trial. *J Neuro-Oncol* 7: 165–177, 1989
94. Finlay J, Boyett J, Yates A, Turski P, Wisoff J, Milstein J, McGuire P, Geyer J, Bertolone S, Tefft M, Allen J, Hammond D: A randomized phase III trial of chemotherapy for childhood high-grade astrocytoma: report of the Childrens Cancer Study Group trial CCG-945. *Proc Am Soc Clin Oncol* 10: 308, 1991
95. Neidhart JA, Kohler W, Stidley C, Mangalik A, Plauche A, Anderson T, Quenzer RW, Rinehart J: Phase I study of repeated cycles of high-dose cyclophosphamide, etoposide and cisplatin administered without bone marrow transplantation. *J Clin Oncol* 8: 1728–1738, 1990
96. Huan SD, Yau JC, Dunphy FR, Wallerstein RO, Dicke K, Spencer V, LeMaistre C, Deisseroth AB, Hortobagyi GN, Holmes FA, Andersson BS, Spitzer G: Impact of autologous bone marrow infusion on hematopoietic recovery after high-dose cyclophosphamide, etoposide and cisplatin. *J Clin Oncol* 9: 1609–1617, 1991
97. Yeung AW, Pank YK, Tsang YC, Wong SW: Double-cycle high-dose chemotherapy with peripheral blood stem cells and hematopoietic growth factor support in patients with advanced solid tumor. *Cancer* 73: 1960–1970, 1993
98. Goldberg SL: Peripheral blood stem cell transplantation in

- solid tumors other than breast cancer. *Hem/Onc Annals* 2: 69–77, 1994
99. Antman KH, Elias A, Fine HA: Dose-intensive therapy with autologous bone marrow transplantation in solid tumors. In: Forman SJ, Blume KG, Thomas ED (eds) *Bone Marrow Transplantation*. Blackwell Scientific Publications, Oxford, pp 767–788, 1994
  100. Stadtmauer EA: Peripheral blood stem cell transplantation in breast cancer. *Hem/Onc Annals* 2: 61–68, 1994
  101. Klumpp TR: Autologous peripheral blood stem cell transplantation versus autologous bone marrow transplantation: which is better? *Hem/Onc Annals* 2: 30–38, 1994
  102. Hoffman R, Murray L: Biology and mobilization of peripheral blood mononuclear cell grafts. *Hem/Onc Annals* 2: 21–29, 1994
  103. Mangan KF: Progress in peripheral blood stem cell transplantation. *Hem/Onc Annals* 2: 15–18, 1994
  104. Martin-Algarra S, Sureda M, Henriquez I, Gonzalez F, Fernandez-Hidalgo O, Herranz P, Rebollo J, Subira ML: High-dose chemotherapy with peripheral stem cell support in solid tumors: preliminary results. *Proc Am Assoc Cancer Res* 31: 1030a, 1990 (Abstract)
  105. Coughlin CT, Richmond RC: Biologic and clinical developments of cisplatin combined with radiation: concepts, utility, projections for new trials and the emergence of carboplatin. *Semin in Oncol* 16: 31–43, 1989
  106. Vokes EE, Weichselbaum RR: Concomitant chemoradiotherapy: rationale and clinical experience in patients with solid tumors. *J Clin Oncol* 8: 911–934, 1990
  107. Goldie JH: Neoadjuvant combined modality therapy. In: John MJ, Flam MS, Legha SS, Phillips TL (eds) *Chemoradiation: an Integrated Approach to Cancer Treatment*. Lea & Febiger, Philadelphia 18–26, 1993
  108. John MJ: A model for concurrent chemoradiation in clinical trials. In: John MJ, Flam MS, Legha SS, Phillips TL (eds) *Chemoradiation: an Integrated Approach to Cancer Treatment*. Lea & Febiger, Philadelphia 53–64, 1993
  109. Looney WB, Hopkins HA: Experimental and clinical rationale for alternating chemotherapy and radiotherapy in human cancer management. In: John MJ, Flam MS, Legha SS, Phillips TL (eds) *Chemoradiation: An Integrated Approach to Cancer Treatment*. Lea & Febiger, Philadelphia 27–52, 1993
  110. Roach M III, John MJ, Kallman RF: Alkylating agents. In: John MJ, Flam MS, Legha SS, Phillips TL (eds) *Chemoradiation: an Integrated Approach to Cancer Treatment*. Lea & Febiger, Philadelphia, pp 90–103, 1993
  111. Fu KK: Biological basis for the interaction of chemotherapeutic agents and radiation therapy. *Cancer* 55: 2123–2130, 1985
  112. Lelieveld P, Scoles MA, Brown JM, Kallman RF: The effect of treatment in fractionated schedules with the combination of x-irradiation and six cytotoxic drugs on the RIF-1 tumor and normal mouse skin. *Int J Radiat Oncol Biol Phys* 11: 111–121, 1985
  113. Kanazawa H, Rapacchietta D, Kallman RF: Schedule-dependent therapeutic gain from the combination of fractionated irradiation and *cis*-diamminechloroplatinum (II) in C3H/Km mouse model systems. *Cancer Res* 48: 3158–3164, 1988
  114. Dewit L: Combined treatment of radiation and *cis*-diamminedichloroplatinum (II): a review of experimental and clinical data. *Int J Radiat Oncol Biol Phys* 13: 403–425, 1987
  115. Herskovic A, Martz K, Al-Sarraf M, Leichman L, Brindle JS, Vaitkevicius VK, Cooper J, Byhardt R, Davis L, Emami B: Intergroup esophageal study: comparison of radiotherapy (RT) to radiochemotherapy combination: a phase III trial. *Proc Am Soc Clin Oncol* 10: 135, 1991
  116. Bachaud J, David J, Boussin G, Daly N: Combined post-operative radiotherapy and weekly cisplatin infusion for locally advanced squamous cell carcinoma of the head and neck: preliminary report of a randomized trial. *Int J Radiat Oncol Biol Phys* 20: 243–246, 1991
  117. Hazuka MB, Bunn PA Jr: Controversies in the nonsurgical treatment of stage III non-small cell lung cancer. *Am Rev Respir Dis* 145: 967–977, 1992
  118. Hildebrand JG: Chimiotherapie des gliomes malins: resultats des etudes du groupe EORTC des tumeurs cerebrales. *Revue Neurologique* 148: 435–440, 1992
  119. Flam MS: Plant derivatives: vinca alkaloids, podophylotoxin derivatives. In: John MJ, Flam MS, Legha SS, Phillips TL (eds) *Chemoradiation: an Integrated Approach to Cancer Treatment*. Lea & Febiger, Philadelphia 120–129, 1993
  120. Merlano M, Vitale V, Rosso R, Benasso M, Corvo R, Cavalari M, Sanguineti G, Bacigalupo A, Badellino F, Margarino G, Brema F, Pastorino G, Marziano C, Grimaldi A, Scasso F, Sperati G, Pallestrini E, Garaventa G, Accomando E, Cordone G, Comella G, Daponte A, Rubagotti, Bruzzi P, Santi L: Treatment of advanced squamous-cell carcinoma of the head and neck with alternating chemotherapy and radiotherapy. *N Engl J Med* 327: 1115, 1992
  121. Turrisi AT, Johnson H, Comis RL: Small-cell carcinoma of the lung. In: John MJ, Flam MS, Legha SS, Phillips TL (eds) *Chemoradiation: An Integrated Approach to Cancer Treatment*. Lea & Febiger, Philadelphia 347–360, 1993
  122. Tanabe M, Godat D, Kallman RF: Effects of fractionated schedules of irradiation combined with *cis*-diamminodichloroplatinum on the SCCVII/ST tumor and normal tissues of the C3H/KM mouse. *Int J Radiat Oncol Biol Phys* 13: 1523–1532, 1987

*Address for offprints:* Mark T. Jennings, Department of Neurology, Vanderbilt School of Medicine, 2100 Pierce Ave., Nashville TN 37232-3375, USA